
 
Report Date: 4/14/2022 8:28 AM
Test: 3 Point Bend - ROLAGS
Batch: WindshieldRepair Test III
 
 
 
 

Specimen details

 

 
Test Results

 
 

Specimen ID Date Time Type Width
GlasWeld Zoom Gray
Resin Procure
1_03142022_084421

3/14/2022 8:44 AM 3 pt. Bend 6.0in

GlasWeld Zoom Gray
Resin Procure
2_03142022_084855

3/14/2022 8:48 AM 3 pt. Bend 6.0in

GlasWeld Zoom Gray
Resin Procure
3_03142022_085608

3/14/2022 8:56 AM 3 pt. Bend 6.0in

Specimen ID Depth Span Length
GlasWeld Zoom Gray Resin Procure
1_03142022_084421 0.250in 9.842in

GlasWeld Zoom Gray Resin Procure
2_03142022_084855 0.250in 9.842in

GlasWeld Zoom Gray Resin Procure
3_03142022_085608 0.250in 9.842in

MaxLoad MaxStress
Unit N MPa

Lower limit 0.000 0.000
Upper limit 0.000 0.000

GlasWeld Zoom Gray Resin Procure
1_03142022_084421 315.436 19.248

GlasWeld Zoom Gray Resin Procure
2_03142022_084855 510.559 31.155

GlasWeld Zoom Gray Resin Procure
3_03142022_085608 344.846 21.043




